ssanranas. FCC RADIO TEST REPORT

Report No. : FG3D2703-02B

LTE Band 26

Middle Channel / 1.4MHz /| 64QAM

Middle Channel / 3MHz / 64QAM

ctrum =

Ref Level 30.00 dém  Offset 11,60 dB & RBW 30 kHz

pectrum i

Ref Level 20,00 dém  Offset 11.60 db & RBW 100 kHz

o Att 30de SWT  1ims @ VBW 100kdz Mode Sweep o Att a0ds SWT ims @ VBW 300kkz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] ™M1[1] 16.90 dBm)
- " - M 837.20130 MHZ,
X Occ B 1.096503497 MHz ocdBre 2.727272727 MHZ
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-40 ds -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835.2958 MHz 16.56 dam ML L 37,2013 MHz 16.90 dam
T1 1 835.95175 MHz .31 dBm Oce Bw 1.096503497 MHz T1 L 835.13936 MHz 10.01 dBm Oce Bw 2.727272727 MHz
T2 1 837.04825 MHz 7.95 darm T2 1 837.86663 MHz 10.49 dam
L I 4 [S JL 4 -

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum = rectrum =
Ref Level 30.00 cbm  Offset 11,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 300 kHz
o Att a0de SWT 1ms @ VBW 300 kHz Mode Sweep o Att a0ds SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 5.50 dBm)| ™M1[1] 17.60 dBm)
837.72900 MHz 832.8640 MHz
20 1 20 ~
Occfiv 4.475524476 MHz ki N o L QccBw T 9.070929071 MHZ
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-40 ds -40 di
50 df 50 d
60 d -60 di
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 837.728 NMHz 15.59 dam ML 32,864 MHZ 17.60 dam
T1 1 834.25225 MHz 9.20 dBm Oce Bw 4,475524476 MHz T1 L 5319845 MHz 11.00 dBm Oce Bw 9.070929071 MHz
T2 1 838.72777 MHz 8.44 dam T2 1 8410554 MHz 11.41 dBm
L ] J - \ JU J ) v

Middle Channel / 15MHz / 64QAM

&

Ref Level 30.00 cBm  Offset 11.60 0B & RBW 300 kHz

jo ALt 30d8 8SWT 1ms & VBW 1MHz Mode Sweep
SGL Count 1007100
@ 1Pk Max
™M1[1] 15.6a dBm)
- 830.1160 MHZ,
Occ Bw 13.426573427 MHz
w0 .,u'[' Al At A A s ot i g 2
!
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-40 df
50 df
-6 df
CF B836.5 MHz 1001 pts Span 40,0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
M1 1 830.116 MHz 15.63 dBm
T1 1 829.7857 MHz 9.68 dBm Oce Bw 13.426573427 MHz
T2 1 843.2133 MHz 8.10 dam
L I 4 L
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG3D2703-02B

LTE Band 26

Middle Channel / 1.4MHz / 256QAM

Middle Channel / 3MHz / 256QAM

ctrum = pectrum i
Ref Level 30.00 cbm  Offset 11,60 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 100 kHz
o Att 30dE SWT  1lims e VBW 100kHz Mede Sweep o Att a0ds SWT ims @ VBW 300kkz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] .80 dBm MI[1] 15.76 dBm
- 836.60070 MHz - 835.70670 MHZ,
Occ B 1096503497 MHz c 2.739260739 MHZ
10d MY LN £, . 104 Ll e T i VA
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10 dBm I" - -10 dem: L"\
20 dem =t 20 dBm
/ Sf e
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30 e -30 dém " " T,
A gl
I e !
-40 dBm -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF B836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835.6007 MHZ 13.88 dam ML 835, 7E67 MHz 15.76 dam
T1 1 93594615 MHz 5.25 dm Oce Bw 1.096503497 MHz T1 L 835.13337 MHz 9.36 dBm Oce Bw 2.739260739 MHz
T2 1 837.04266 MHz 5.14 dam T2 1 837.87263 MHZ 8.07 dam

Middle Channel / 5SMHz / 256QAM

Middle Channel / 10MHz / 256QAM

ctrum pectrum i
Ref Level 30.00 cbm  Offset 11,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 300 kHz
o Att a0de SWT 1ms @ VBW 300 kHz Mode Sweep o Att swT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 13.06 dBm) ™M1[1] 14.94 dBm)
- 836.06000 MHz - 833.2230 MHz
M1 Occ B 4.495504496 MHz 1‘ Occ Bre 9.030969031 MHZ
g A L. an s o 104 R i ST T L W T LR NP
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10 dm .l -10 dBm: r H
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20 dBm i ke 20 dem N
a il Pt e g
-30 dbm T e, Pyt g
o T 40 dem
50 dgm -50 dém
-6 dBm -60 dBm
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f £35.06 MHz 13.06 dam ML 223 WHz 14,94 dBm
T1 1 §34,25225 MHz 5.75 dbm Oce Bw 4,495504496 MHz T1 L 5319845 MHz 8.61 dBm Oce Bw 9.030969031 MHz
T2 1 838.74775 MHz 6.51 dam T2 1 8410155 MHz 8.24 dom

Middle Channel / 15MHz / 256QAM

Ref Level 30.00 dBm
o Att 30 dB
SEGL Count 100/100

Offset 1160 0B w RBW 300 kHz

SWT

1ms @

VBW 1 MHz

Mode Sweep

(@ 17k Max

20

MIL1]

10d

et A

Occ Bw

13486513487 MHZ

¥,
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th
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10 dBm:

20 dBm

30 dBm

T

1
IR T

-40 dam

-50 dém

-60 dBm

CF B36.5 MHz

1001 pts

Span 30.0 MHz

Marker
Type | Ref | Tre |
M1 1

X-value

Y-value |

Function |

Function Result

831.945 MHz
829.7567 MHz

843.2.

13.38 dBm
8.74 dBm
7.85 dBm

Occ Bw

13.486513487 MHz
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2703-02B

Conducted Band Edge

LTE Band 26 / 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

[_] ] o
spectrum || Spectrum 7
Ref Level 30.00 dBm  Offset 11.60 dB Mode Auto Sweep Ref Level 30.00 d8m  Offset 11.60 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
. ; ; AkS Line _§PURIDUS_LINE_ABS, PAS!
20 UIB!I'F“H PURIOUS INE_ABS P, A‘ 20 GBH‘.‘P /H‘ S
I |
10 dém \ 10 dem [ l
ods ‘ I\ 0 dem }
-10 dBm ! -10 dBm |
SPURIOUS_LINE_ABS \ J‘
20 dem i 20 d \
-30 dBm 7 -3 i \
-40 dBm - dem H‘\“\
50 dem N AW (5o dem "\,ﬁ"
___VMMM «*-“ﬂu—__.ﬁ____v R
G 50 derm
Start 815.0 MHz 3003 pts Stop 826.0 MHz | (|| Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequenc | _PowerAbs |  ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 522,07203 MHz -47.03 dem -34.03 d& 547.000 MHZ 549,000 MAzZ 100,000 kA2 E,;g‘ﬁ T 5501 dbm _7WI
523,000 MHz £24.000 MHz 20.000 kiz 82399550 MHz -18.27 dém -5.27.d8 843.000 MHz 850.000 MHz 20,000 kHz 849,00050 MHz -19.10 dBm -6.10 dB
£824.000 MHz 826,000 MHz 100,000 kHz 824,25674 MHz 22.26 dem -7.74 dB 50,000 MHz 850.000 MH2 166 D00 kHz BE0 06454 MHz 45,95 dBm 385 B
S
i J L] il [ )

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectru

Spectrum

Ref Level 20,00 dém

Offset 11.60 de

0@:1

30.MAY. 2024

Ref Level 30.00 dBm  Offset 11.60 dB Mode Auto Sweep Mode Auta Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 fvgPwr
Limit ¢heck PABS | SPURIGIE CHMEK _ PABS
s N 3 ABS Line _$PURIDUS_LINE_ABS, PASS
20 UIB!I'F“H PURIOUS INE_ABS PABS 20 dbm
10 dBm / MA\ 10 dta]f. \l
ode K {\ 0 del 'ﬁ
-10 dem 7 -10 dpm
SPURIOUS_LINE_ABS h
-20 dBm j .“‘ =20 #Bm
-30 dém w12 YBm
40 dBm e 40 dem
L ____(_f tN
50 dem g ‘
— S0 derm: -
b AT [T " R e R
=50 dam -60 dem
Start 815.0 MHz 3003 pts Stap 826.0 MHz ||| Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
515.000 MRz 823,000 MHz 100,000 kHz 522.85215 MRz -38.28 dBm -25.28 0B 547.000 Mz 840000 MHz 100,000 Kz 84816563 MHZ La-40 obm ~15.51 08
523.000 MH2 | B4.000 MHz 20.000 kHz 823,35950 MHz ~23.51 dBm -10.51 d8 849,000 MHz 850000 MHz 20,000 kHz £49,00050 MHz -23.74 cBm -10.74 dB
824.000 MHz 826,000 MHz 100.000 kHz 82510789 MHz 14.50 dBm -15.50 dg 850.000 MHz B860.000 MHz 100.000 kHz B850.65435 MHz ~35.84 dBm —22.84 dB
.
i J1 i
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG3D2703-02B

LTE Band 26 / 1.4MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

ectrum =) ¢ um
Ref Level 30.00 dBm  Offset 11.60 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.60 dg Mode Auto Sweep
SEL Caunt 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIE CLiNEKARS_ PABS
. ; ; AkS Line _§PURIDUS_LINE_ABS, PAB
0 ulﬁ’l_:;m PURIOUS_| INE_ABS P /,,\ 20 dbime ’f}\ 5
10 dém ] \ 10 dBm / i
08 |- 0 dem f
-10 d8m H -10 dBm
SPURIOUS_LINE_ABS \ J"
-20 dem -20 dBm
-20 dBm I -30 %
40 derm. W\r( Brm 'Lw
50 dam [ Mm‘v- 1 (%50 dem ‘M‘«wrﬂ“w‘n_u,juu
s NM*“%M__ —
& cem 60 dBm —
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stﬂ 860.0 MHz
purious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£15.000 MHz 823,000 MHz 100.000 kHz 822,95604 MHz -43.78 dBm -30.78 d& 947.000 MHz 849.000 MHz 100.000 kHz 848.76723 MHz 21.55 dBm -8.45 dB
823.000 MHz 524.000 MHz 20.000 kHz 823.99950 MHz -20.18 dBm -7.18 dB 949,000 MHz 850.000 MHz 20,000 kHz 540,00050 MHz -19.93 dBm -6.93 dB
824.000 MHz 826.000 MHz 100.000 kHz 82426873 MHz 21.53 dBm -8.47 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.04496 MHz -44.73 dbm -31.73 dB
S
T
]—' W '—[ 1 v

L2024 O

9:16:

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.60 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.60 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 fvgPwr
Limit fheck PABS | SPURIGHIE CHBEKABS_ PABS
6 3 5 ABS Lt SPURIDUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PASS 20 chine s
10 dBm v "‘"*“\\ 10 mi/rf. "\
L
IR |
-10 dem -10 dpm ;
SPURIOUS_LINE_ABS \]
-20 derm &u‘ 20 dem ﬂ
-30 dBm vy ||| AP dRm ‘k'”\
-40 dem - a2t -40 dBm iy T
/ l\\_\
S0 de Sl -y
-50 dém -50 dem -
~]
S AR \-“-&_.___‘ L R
ST 50 dBm
Start 815.0 MHz 3003 pts Stap 826.0 MHz ||| Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Fraguenc | _Powerabs |  Alimit
515.000 MRz 823,000 MHz 100,000 kHz 822,98801 MHz -37.44 dBm -24.44 db 4. D00 MITE | 849 P00 Wiz 100 000 kHz e T 13,44 dbm _mwl
823.000 Mrz | 824,000 Mhz 20.000 kiz £23,59550 MHz -25. 11 dém -12.11d8 849,000 MHz 850,000 MHz 20,000 kHz £49,00050 MHz -24.32 dBm -11.32 dB
524.000 MHz 826,000 MHz 100,000 kHz 82506793 MHz 13,50 dBm -16.50 d& B50.000 MHz B80.000 MHz 100000 kHz 55000500 s ~35.57 cbm 3567 b
Y
I J1 i
Date: 30.MAY.2024 09:1B:47
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2703-02B

LTE Band 26 / 1.4MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

ectrum

Ref Level 30.00 dBm
SGL Count 100/100

(=)

Offset 11.60 dB Mode Auto Sweep

s um

SGL Count 100/100

Ref Level 30,00 dém

Offset 11.60 dB Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit dheck PAES | SPURIGIECHNEKABS PAES
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 gine —PPURIOUS | INE_ABS P [_\ 20 dbime A 5
10 dém ] \ 10 dem - \
|
o dd | 0 dBm )
-10 d8m h -10 dBm
SPURIOUS_LINE_ABS L H
20 dBm h -20 dBm i
-30 dBm ) lH
-40 dém UH‘J\ *
50 dem ,,,} MJ\JM \m P
i Mo e
G ) -60 dem = —
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
815.000 MHz 923,000 MHz 100,000 kHz 9822,90809 MHz -42.00 dém -35.00 de 847.000 MHz 849.000 MHz 100.000 kHz 848,75125 MHz 20.41 dBm -9.59 dB
823.000 MHz 824,000 MHz 20.000 kHz 823.99950 MHz -21.72 dBm -8.72 dB 543,000 MHz 850.000 MHz 20.000 kHz 849,00050 MHz -20.22 dBm -7.22 dB
824.000 MHz 826.000 MHz 100.000 kHz 824.28472 MHz 20.17 dBm -9.93 d8 850.000 MHz 860.000 MHz 100.000 kHz 850,06434 MHz -48.51 dBm -35.51 dB
S
Y
il [ I [] W

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.60 dB

Mode Auto Sweep

Spectrum

SGL Count 100/100

Ref Level 20,00 dém  Offset 11.60 dB

Mode Auto Sweep

@1 AvaPwr (@1 AvgPwr

Limit $heck BAES | SPURIGNE CHNEKABS PABS

: ; ; ABS Line _§PURIPUS_LINE_ABS PASS
20 ghilie ~FPURIOUS_LINE_ABS PABS 20.dhif
A
10 dBm y "*ﬂ\ 10 denf”
0 de /‘ E 0 dey \
|
-10 d8m - ‘ -10 dBm
-20 dem # i 20 §em
\
-30 dBm j S |[| -25/02m \u
-40 dBm *W pe 40 dBm J\“‘ -
50 dom — i 50 dem
e A \"-\_L.._“

=50 dBm 50 dBm — =
Start 815.0 MHz 3003 pts stop 826.0 MHz | || Start 847.0 Mnz 3008 pts Stop 860.0 Mz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

§15.000 MHz 523,000 MHz 100.000 kHz 822,99600 MHz -37.97 d&m -24.97 d8 547.000 MHz 849,000 MHz 100.000 kHz 848,62530 MHz 12.39 dBm -17.61 dB

£23.000 MHz 824,000 MHz 20,000 kHz 823,99950 MHz -26.63 dm -13.63 08 949.000 MHz 850,000 MHz 20.000 kHz 849,00050 MHz -25.90 dBm -12.90 d8

824.000 MHz 826.000 MHz 100.000 kHz 624.93007 MHz 12.56 dBm ~17.44.d8 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -35.79 dbm -22.79 db

T
)i i )
Date: 30.MAY.2024 09:
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2703-02B

LTE Band 26 / 1.4MHz / 256QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

ectrum =) ¢ um
Ref Level 30.00 dBm  Offset 11.60 d& Mode Auto Sweep Ref Level 30,00 dém Offset 11.60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr

Limit Fheck PABS | SPURIGIECHNEKABS PAES

3 3 3 ABS Line _$PURIDUS_LINE_ABS PAS!
20 ghine —FPURIOUS_|INE_ABS P 20 gbine 5
10 dem {n\ 10 dBm: [\\
o de — 0 dem J
-10 dBm l -10 dBm.
SPURIOUS_LINE_ABS L[ r
20 dBm bL -20 dBm ||
-30 dBm /' t -30 dBém \
-40 dBm \\ A\ !
-50 dem f V"“‘;"‘N. \
I— I/Jrr 1"\ e
50 dBm wﬂwl ‘\wT — —
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts StE 860.0 MHz
purious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

815.000 MHz 923,000 MHz 100,000 kHz 822,98002 MHz -54.32 dém -41.32 de 847.000 MHz 849.000 MHz 100.000 kHz 848,74925 MHz 17.33 dBm -12.67 d&

823.000 MHz 824,000 MHz 20.000 kHz 823.99950 MHz -24.01 dBm -11.01 dB 949,000 MHz 850,000 MHz 20,000 kHz 540,00450 MHz -24.63 dbm -11.63 dB

824.000 MHz 826.000 MHz 100.000 kHz 82427672 MHz 17.28 dém ~12.72 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -54.63 dbm -41.63 dBb

S
Y
il [ I 1 W

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.60 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.60 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURIGSHIE CHEEKARS_ PABS
1 5 5 ABS Li SPURIDUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PABS 20 chine 5
10 dem . 10 dBme _\
0 dBi )‘f \ 0 UBJ \l
-10 dBm - -10 dBm ‘
SPURIOUS_LINE_ABS ’ \ |
20 dem i i 20 dpm l
-30 dBm j h"—.,., -ag/dem v
_40 dem e 40 dem T
P e
-50 dem -50 dem: -
- J___”,M" \\“ -
-60 dBm 60 dBm — — ——
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | _PowerAbs |  aLimit
515.000 MAz | 823.000 MHZ 100,000 kHz 822,90600 MHz -30.62 dbm -26.62 05 547,000 Mz | 849,000 Mz 100,000 Kiz TN TG T -19W|
523.000 MH2 | B4.000 MHz 20.000 kiz £23,59550 MHz ~28.66 dbm -15.66 d& 849,000 MHz 850,000 MHz 20,000 kHz £49,00050 MHz -28.67 dBm -15.87 dB
824.000 MHz £26.000 MHz 100.000 kHz 824.78422 MHz 10.53 dém -19.47 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -37.75 dBm -24.75 dB
T
I 1 r3
Date: 30.MAY.2024 10:1B:12
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2703-02B

LTE Band 26 / 3MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

o
ectrum :%:‘ s um 7
Ref Level 30.00 dBm  Offset 11.60 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 11.60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit ¢heck PABS | SPURIGHIE GliEk — PABS
d 3 3 PABS Line SPURIOUS, NE_ABS. PAS!
20 UIBIFF‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dBm T ¥ w -n\ LB ]
b i e \‘
-10 dem - -10 dBm l
SPURIOUS_LINE_ABS I’ W
-20 dBm f -20 dBm K
-30 dBm N -30 dBm ‘\”W\'JL
40 dom ] 40 dem S —
P
SN P P
50 dam T 50 dBm
R ——
SN S 1
-0 dBém 50 dBm e
Start 815.0 MHz 3003 pts Stop 827.0 MHz Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up REW Freguency Power Abs AL Rangelow | Rangeup | REW | Freguenc | Powerabs | ALimit
£15.000 MAz 523,000 MHZ 100,000 kHz §22,99600 MHz -36.03 dem -23.03 06 846.000 MHz 840,000 M2 100 000 kHz T 1044 cBm _EWI
523.000 MH2 | 694,000 MHz 30.000 kHz 823,35151 MHz -24.12 dbm -it.12.ds 949,000 MHz | 850000 MHz 30,000 kHz £49,00050 MHz -23.68 dBm -10.68 dB
824.000 MHz 827,000 MHz 100.000 kHz 824,81369 MHz 10.58 dBm -19.42 dB 850.000 MHz B860.000 MHz 100.000 kHz £850,00500 MHz -33.34 dBm ~20.34 dB
S
.
I - I [ P2

LTE Band 26 /

3MHz / 16QAM

Lowest Band Edge / Full RB
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Ref Level 30.00 dBm  Offset 11.60 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 11.60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck 'ABS | SPURIGHIE GHEEKARS_ PARS
G | 3 3 DABS Line _$PURIOUS_LINE_ABS PAS!
20 UIBIF;‘IH PURIOUS INE_ABS 20 GBH‘.‘P S
10 dBm 10 dBm
B A M
od " 0 g Y
|
-10 dBm | -1 dBm T
SPURIOUS_LINE_ABS l |
20 dem T 2b dem i
-30 dBm ) N 0 dem IIM\
-40 dBm —— ] -40 dem
-50 dam -50 dem
=60 cBm; -60 dem:
Start 815.0 MHz 3003 pts Stap 839.0 MHz || Start 834.0 MHz 3003 pts Stop 860.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Frequency Pawer Abs AL Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
515.000 MAz | 823.000 MHZ 100,000 kHz 522,77223 MRz -37.33 dBm -24.33 dB £34.000 Mz | 849.000 Mz 100,000 kiz B35 68581 MRz 162 dbm _ZE,WI
523,000 MHz £24.000 MHz 200,000 kHz 82390559 MHz -29.20 dm -16.20 8 843.000 MHz 850.000 MHz 200.000 kHz 849,04545 MHz -30.77 dBm -17.77 dB
£24.000 MHz 539.000 MHz 100.000 kHz 62550599 MHz 1.42 dBm -26.58 dB 850.000 MHz 860.000 MHz 100.000 kHz 85005495 MHz -37.33 dBm -24.33 dB
I - i 1 B2

LTE Band 26 / 15MHz / 256QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

[_] ] o
Spectr :%:‘ Spectrum =
Ref Level 30.00 dBm  Offset 11.60 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.60 dB Mode Autg Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck 'ABS | SPURIGHE GHBEKARS_ PARS
G | 3 3 DABS Line _$PURIOUS_LINE_ABS PAS!
20 UIBIFF‘IH PURIOUS INE_ABS 20 GBH‘.‘P S
10 dém 10 dem
0ds e e wmﬂ»xwawmmww,\ 0 dim B Vo e S Wy s
‘ www
-10 dBm 71\# dBm |
SPURIOUS_LINE_ABS \
-20 deém 'l -2p dBm
-30 dBm ! i 30 dem \M
40 dom F“JM \ 40 B 'L‘Mqhw
T ™
s0d 50 dem N
e
=60 cBm; -60 dem:
Start 815.0 MHz 3003 pts Stap 839.0 MHz || Start 834.0 MHz 3003 pts Stop 860.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs AL Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
E15.000 MAz 923,000 MHz 100,000 kHz 522,78022 MHz -43.40 dem ~30.40 db 534,000 MHZ 549,000 MAzZ 100,000 kHz 53682468 MAZ ~0.30 dbm -3UWI
523,000 MHz £24.000 MHz 200,000 kHz 82399550 MHz -32.14 dBm -19.14 8 843.000 MHz 850.000 MHz 200.000 kHz 849,03946 MHz -33.68 dBm -20.68 dB
824.000 MHz £39.000 MHz 100.000 kHz 82974675 MHz -0.64 dém ~30.64 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.06494 MHz -40.44 dbm -27.44 dB
I J1 i
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ssanranas. FCC RADIO TEST REPORT Report No. : FG3D2703-02B

Conducted Spurious Emission

LTE Band 26 / 1.4MHz

Lowest Channel / QPSK Middle Channel / QPSK
5p T|[ spect i
Ref Level 0.00 dBm  Offset 11.60 dB Mode Auto Sweep RefLevel 0.00 dBm  Offset 1160 d@ Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 avgPwr
PARS Limit heck
INE_ABS PABS .10 aﬁ[_hv JRIOUS INE_ABS
| SPURIOUS_LINE_ABS_
20 dBm
-30 dBm
-40 dBm s
o~ e S NP N . A S P N S——
ﬂpu—:—M.- h
-50 dBm T
mm!'J
70 dB 70 dBm
-80 dB -80 dBm
-90 dBm -90 dBm
Start 30.0 MHz 35005 pts Stop 9.0 GHz | || Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 639.98047 MHz -56.60 dBm -43.60 dB 30.000 MHz §15.000 MHz 100.000 kHz 739.42394 MHz -56.69 dBm -43.69 d&
860,000 MHz 1.000 GHz 100.000 kHz 887.12762 MHz -56.10 dBm -43,10 dB 860,000 MHz 1.000 GHz 100.000 kHz 987.10007 MHz -56.25 dBm -43.25 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.65009 GHz -44.51 dBm -31.51 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.67258 GHz -44.75 dBm -31.75 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.86089 GHz -40.94 dBm -27.94 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.95026 GHz -40.92 dBm -27.92 d&
7.000 GHz 9,000 GHz 1.000 MHz 8.89528 GHz -40.99 dBm -27.99 db 7.000 GHz 9,000 GHz 1.000 MHz 7.72807 GHz -41,03 dBém -28.03 dB&
— _— — —_—
L L J o L L J L
: 30.MAY.2024 1 A0.MAY.2024
Highest Channel / QPSK
oo
v
Ref Level 0.00 dém  Offset 11.60 dB Mode Auto Sweep
SGL Count 100/100
(@1 tvgPwr
Limit (lhmk Paps
jine PURIOUS_JLINE_ABS PABS
-10 é‘[!,- 1
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBém
. - T e, N P R—
-50 dBém T
-70 dB
-80 dB
-90 de
Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | pPowerabs | ALimit
30.000 MHz 815,000 MHz 100.000 kHz 632.13096 MHz -56.53 dbm -43.53 dB
860,000 MHz 1.000 GHz 100.000 kHz 957,15095 MHz -56.26 dem -43.26 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.69608 GHz -44.67 dbm -31.67 dB
3.000 GHz 7.000 GHz 1.000 MHz 5,95576 GHz -41.02 dBm -28.02 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.92177 GHz -41.13 dBm -28.13 dB
i
JU J e
Dats: 30.MAY
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LTE Band 26 / 3MHz
Lowest Channel / QPSK Middle Channel / QPSK

| spe ¥
Ref Level 0.00 dBm Offset 11.60 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit rwrk PARS Limit l‘thnrk PARS
10 4dpe_SPURIOUS LINE ABS PABS 10 4 —$PURIOUS LINE ABS PABS
R : .
SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 der -20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm =
ot N PN U PSSV N—
W] 1 e ™
-50 derr -50 dBm J
. oo o
70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 35005 pts Stop 9.0 GHz Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz B813.45463 MHz -56.58 dBm -43.58 dB 30.000 MHz 815.000 MHz 100.000 kHz 613.29214 MHz -56.32 dBém -43,32 dB
860,000 MHz 1.000 GHz 100.000 kHz 964.00866 MHz -55,93 dBm -42,93 dB 860,000 MHz 1,000 GHz 100.000 kHz 967.36754 MHz -56.04 dBm -43,04 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.6500%9 GHz -44.99 dBm -31.99 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.67108 GHz -44.85 dBm -31.85 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.96675 GHz -40.98 dBm -27.98 dB 3.000 GHz 7.000 GHz 1.000 MHz 5.85939 GHz -41,05 dBm -28.05 dB
7.000 GHz 5,000 GHz 1.000 MHz 8.92027 GHz -41.20 dbm -28.20 db 7.000 GHz 5,000 GHz 1.000 MHz 8.91777 GHz ~41,03 dbrm -28.03 dB
- — —_—

" i

Highest Channel / QPSK

pe

Ref Level 0.00 dém  Offset 11.60 dB Mode Auto Sweep
SGL Count 100/100
(@1 sugPwr
Limit (lhmk Paps
jne $PURIOUS ) INE_ABS PABS
-10 é‘i 1
| SPURIOUS_LINE_ABS_
-20 dém

-30 dBém

-40 dBém

S0 o s il ~

ot

-70 des
-80 de:
-90 des
Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | pPowerabs | ALimit
30.000 MHz 815,000 MHz 100.000 kHz 813,40557 MHz -56.63 dém -43.63 dB.
860.000 MHz 1,000 GHz 100.000 kHz 894,26524 MHz -56.02 dBm -43.02 dB
1.000 GHz 3.000 GHz 1.000 MHz 1,69308 GHz -45.03 dém -32.03 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.93126 GHz -40,98 dBm -27.98 d&
7.000 GHz 9.000 GHz 1.000 MHz 7.72957 GHz -41.25 dBm -28.25 dB
il
JL J
Date: 30.MAY. 11:
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LTE Band 26 / 5SMHz

Lowest Channel / QPSK Middle Channel / QPSK
= ||| spe ¥
Ref Level 0.00 dém  Offset 11.60 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 11,60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit l‘thnrk PAES
10 ddne_SPURIOUS |INE aBS paEs 10 4 —$PURIOUS LINE ABS PABS
. i R
SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
. - e I N R -0 dBm Akttt prsenat™
de e e et e
-50 derr -50 dBm
W'J
70 d8 70 dBm
.80 d8 -80 dBm
-90 de -90 dBm
Start 30.0 MHz 35005 pts Stop 9.0 GHz | |[[ start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 625.50794 MHz -56.56 dBm -43.56 dB 30,000 MHz 815.000 MHz 100.000 kHz 728.97428 MHz -56.61 dBm -43.61 dB
260,000 MHz 1.000 GHz 100.000 kHz 933.63046 MHz -56.30 dBm -43,30 dB 360,000 MHz 1,000 GHz 100.000 kHz 982.52016 MHz -56.10 dBm -43.10 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.65008 GHz -44.84 dBm -31.84 dB 1.000 GHz 3,000 GHz 1.000 MHz 1.66908 GHz -44.,64 dBm -31.64 db
3.000 GHz 7.000 GHz 1.000 MHz 6.92676 GHz -40.89 dBm -27.89 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.91176 GHz -41,04 dBm -28.04 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.71957 GHz -41.13 dBm -28.13 db 7.000 GHz 9,000 GHz 1.000 MHz 7.73057 GHz -41.29 dBm -28.29 dB
—_— —
)i [ )i W
L JL ) L L J
D 11:01:56 30.MAY.2024  11:03:11
Highest Channel / QPSK
pe @
Ref Level 0.00 dém  Offset 11.60 dB Mode Auto Sweep
SGL Count 100/100
@1 avgrwr
Limit (lhmk Paps
jne $PURIOUS ) INE_ABS PABS
-10 é‘f!,- 1
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBém
-40 dBém
2 J—— S e SRR VU S——
-50 dBm—j
mraprhin ¢
-70 dB
-80 dB
-90 de
Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | pPowerabs | ALimit
30.000 MHz 815,000 MHz 100.000 kHz 625.21358 MHz -56.66 dBm -43.66 dB
860,000 MHz 1.000 GHz 100.000 kHz 932,51916 MHz -56.30 dem -43.30 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.68908 GHz -44.79 dbm -31.79 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.91476 GHz -41,09 dBém -28.09 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.71957 GHz -41.18 dBm -28.18 d&
il
JL J
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Report No. : FG3D2703-02B

LTE Band 26 / 10MHz

Lowest Channel / QPSK Middle Channel / QPSK
| spe ¥
Ref Level 0.00 dBm  Offset 11.60 dB Mode Auto Sweep RefLevel 0.00 dBm  Offset 1160 d@ Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AugPwr (@1 avgPwr
Limit rwrk PARS Limit l‘thnrk PAES
10 adH‘P SPURIOUS. INE_ABS PABS 10 aﬁ[_p-' PURIOUS INE_ABS PABS
R : .
SPURIOUS_LINE_ABS_ | SPURIOUS_LINE_ABS_
-20 dBr 20 dBm
-30 dBm -30 dBm
-40 dBm L 2 ||| 40 dem
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'J W'J
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80 dB -80 dBm
-a0 dB -90 dBm
Start 30.0 MHz 35005 pts Stop 9.0 GHz | || Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 812.27720 MHz -56.14 dBrm -43.14 dB 30.000 MHz §15.000 MHz 100.000 kHz 766.94628 MHz -56.60 dBm -43.60 dB
860,000 MHz 1.000 GHz 100.000 kHz 800.81306 MHz -56.20 dBm -43,20 dB 860,000 MHz 1.000 GHz 100.000 kHz 909.24025 MHz -56.33 dBm -43,33 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.96626 GHz -45.23 dBm -32.23 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.66458 GHz -44.45 dBm -31.45 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.90326 GHz -41.03 dBm -28.03 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.00826 GHz -40.75 dBm -27.75 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.93277 GHz -41.06 dBm -28.06 db 7.000 GHz 9,000 GHz 1.000 MHz 8.02777 GHz -41,23 dém -28.23 d&
_— —_—
)i [ )i W
L JL ) L L J
D A0.MAY.202 10:51:5
Highest Channel / QPSK
pe =
Ref Level 0.00 dém  Offset 11.60 dB Mode Auto Sweep
SGL Count 100/100
(@1 svgPwr
Limit (lhmk Paps
jine PURIOUS_JLINE_ABS PABS
-10 & i
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBém
o e B e R
50 clm—{ bty —
-70 dB
-80 dB
-90 dB
Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | pPowerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 780.19233 MHz -56.26 dBm -43.26 dB
860.000 MHz 1,000 GHz 100.000 kHz 860,20993 MHz -56.10 dBm -43.10 d8
1.000 GHz 3.000 GHz 1.000 MHz 1.67958 GHz -44.77 dBém -31.77 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.94676 GHz -40.98 dBm -27.98 d&
7.000 GHz 9.000 GHz 1.000 MHz 8.91527 GHz -41.14 dBm -28.14 dB
i
JL J
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LTE Band 26 / 15MHz

Lowest Channel / QPSK Middle Channel / QPSK
| spe ¥
Ref Level 0.00 dBm  Offset 11.60 dB Mode Auto Sweep RefLevel 0.00 dBm  Offset 1160 d@ Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AugPwr (@1 avgPwr
Limit rwrk PARS Limit l‘thnrk PAES
10 adH‘P SPURIOUS. INE_ABS PABS 10 aﬁ[_p-' PURIOUS INE_ABS PABS
R : .
SPURIOUS_LINE_ABS_ | SPURIOUS_LINE_ABS_
-20 dBr 20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm 5
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-50 dBrv -50 dBm T
'4 o :
70 dB 70 dBm
80 dB -80 dBm
-a0 dB -90 dBm
Start 30.0 MHz 35005 pts Stop 9.0 GHz | || Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 814.52641 MHz -54.95 dBm -41.95 dB 30.000 MHz §15.000 MHz 100.000 kHz 813.84710 MHz -56.09 dBm -43.09 dB
860,000 MHz 1.000 GHz 100.000 kHz 984.72176 MHz -56.22 dBm -43,22 dB 860,000 MHz 1.000 GHz 100.000 kHz 993.567877 MHz -55.84 dBm -42.84 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.65053 GHz -45.25 dBm -32.25 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.66008 GHz -44.93 dBm -31.93 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99125 GHz -40.85 dBm -27.85 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.91326 GHz -41.16 dBm -28.16 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.22977 GHz -41.23 dBm -28.23 db 7.000 GHz 9,000 GHz 1.000 MHz 7.71707 GHz -41,11 dBém -28.11 d&
_— —
)i [ )i W
L JL ) L L J
D 10:54:23 A0.MAY.202 10:5 a6
Highest Channel / QPSK
pe =
Ref Level 0.00 dém  Offset 11.60 dB Mode Auto Sweep
SGL Count 100/100
(@1 svgPwr
Limit (lhmk Paps
jine PURIOUS_JLINE_ABS PABS
-10 & i
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBém
' N o At e ANt s priteect™)
-50 dBém t
-70 dB
-80 dB
-90 dB
Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Pawer Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 794.61581 MHz -56.47 dBém -43.47 dB
860.000 MHz 1,000 GHz 100.000 kHz 920,24992 MHz -56.26 dBm -43.26 d8
1.000 GHz 3.000 GHz 1.000 MHz 1.67008 GHz -44.65 dBm -31.66 dB
3.000 GHz 7.000 GHz 1.000 MHz 5,92976 GHz -40.78 dBm -27.78 d&
7.000 GHz 9.000 GHz 1.000 MHz 8.93377 GHz -41.18 dBm -28.18 dB
i
JL J
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Frequency Stability
Test Conditions LTE Band 26 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz 2.5ppm
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0048
40 Normal Voltage 0.0126
30 Normal Voltage 0.0069
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0057
0 Normal Voltage 0.0037
PASS
-10 Normal Voltage 0.0082
-20 Normal Voltage 0.0022
-30 Normal Voltage 0.0017
20 Maximum Voltage 0.0100
20 Normal Voltage 0.0000
20 Battery End Point 0.0022

Note: Normal Voltage = 3.3 V. ; Battery End Point (BEP) = 3.135 V. ; Maximum Voltage = 3.465 V.
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LTE Band 26_Part 90S

Peak-to-Average Ratio

Mode

Mod. QPSK

LTE Band 26 / 10MHz

RB Size

16QAM

64QAM 256QAM

Full RB
4.23

Middle CH

Full RB

Limit: 13dB

Full RB Result

Full RB

5.48

6.35

6.52 PASS

LTE Band 26 / 10MHz / QPSK

LTE Band 26 / 10MHz / 16QAM

Middle Channel / Full RB

Spectrum 3 Spectrum 3
Ref Level 30.00 cBm  Offset 1160 0B Ref Level 30.00 cBm  Offset 1160 0B
lo_att 0 dB__AQT 2ms @ RBW 10 MHz lo_att 0 dB__AQT 2ms @ RBW 10 MHz
@153 view @153 view
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F 819.0 MHz Mean Pwr + 20.00 di F 819.0 MHz Mean Pwr + 20.00 db
C y G Distribution Function Samples: 130000 C y Ci Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 2245 cbm 26,67 dbm 4.39 dB 2.36 dB 3.97 dB 4.23 dB 4.35 dB Trace 1 | 2152 cbm  27.27 dbm 5.75 dB 3.01d8 4.84 db 5.48 dB 5.71 0B
e — — —
[ [ CEEREEEN™ ] [ BEERERE W)

LTE Band 26 / 10MHz / 256 QAM

Middle Channel / Full RB

Spectrum - Spectrum -
Ref Level 30.00 cBm  Offset 1160 0B Ref Level 30.00 cBm  Offset 1160 0B
lo_att 0 dB__AQT 2ms @ RBW 10 MHz lo_att 0 dB__AQT 2ms @ RBW 10 MHz
@153 view @153 view
N R
o et It o
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N
00 00 -
it
1E- 1E-
1
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| h
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| i
W 3
v
F 819.0 MHz Mean Pwr + 20.00 di F 819.0 MHz Mean Pwr + 20.00 db
C y G Distribution Function Samples: 130000 C y Ci Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 20,55 cBm 27,45 dbm 5.91 d8 3.10 dB 5.07 dB 6.35 dB 6.72 dB Trace 1 | 1545 cbm 26,55 dbm 8.05 db 3.13 d8 5.25 dB 5.52 db 7.48 dB
—— ——
Quunnnny We
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Report No. : FG3D2703-02B

26dB Bandwidth

LTE Band 26 : 26dB BW(MHz)

Mode
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Low CH - - - - - - - - 14.50 | 14.29 -
Middle CH 1.30 1.32 3.08 3.04 | 498 4.93 9.84 9.89 - - -
Mode LTE Band 26 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Low CH - - - - - - - - 14.53 | 14.35 -
Middle CH 1.30 1.35 3.00 3.05 | 4.96 5.04 9.83 9.91 - - - -
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LTE Band 26

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

) )
Ref Level 30.00 cbm  Offset 11,60 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11.60 b = RBW 30 khz
o Att 30de SWT  1ims @ VBW 100kdz Mode Sweep o Att 30dé SWT  1im:s e VBW 100kHz Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 16.88 dBm)| MI[1] 17.13 dBm
= S e os a a ¥ e oo
P, Al i e, M : N =y o e '
0 P ! "Bl‘dpR’ pafiai 1.303500000 MHz 04 P i A e A At e 1.325900000 MHZ|
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a
o R o
r; kE
10 df - o -10 o
S by n b
L 2nd VY i 4 I\
NANGYL . g s S A
S Tivaies N
-40 de
50 df 50 d
-6 df -60 di
CF 819.0 MHz 1001 pts Span 2.8 MHz CF 819.0 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 8109.179 MHz 16.88 dBm nd@ down 1.3035 MHz M1 B81B.B629 MHz2 17.13 dBm nd@ down 1,3259 MHZ
T1 1 918.3399 MHz -9.48 dBm nd8 26.00 dB T1 L £16.3455 MHz -6.98 dBm nd8 26,00 d8
T2 1 919.6434 MHz -9.42 dBm Q factor 628.4 T2 1 819.6713 MHz -9.08 dBm Q factor 617.6
L I 4 L [S JL 4 -

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 11,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 100 kHz
o Att a0de SWT ims @ VBW 300 kHz Mode Sweep o Att a0ds SWT ims @ VBW 300kkz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 18.68 dBm) ™M1[1] 17.73 dBm)
ML 50090 M 54640 M
- d mll.ru;lruéaﬂ“l; - 5 818.6 I;FHAOW::;
ITRVANY, STS e 5 ol SR, . WIEITEV Y .
] Q factor 4 265.7 7 Q factor 268.9)
od - 0 d B
T‘M
-10 df ﬁ T W -10 d
et
204 hf” N 20 ol f
21 I ALY 2 Tt ¥
A ! N "
LY fopamid] 5 ot Wt
0 267
40 df -40 di
50 df 50 d
-6 df -60 di
CF 819.0 MHz 1001 pts Span 6.0 MHz CF 819.0 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 818.6883 MHz 18.68 dBm nd@ down 3.0809 MH2 M1 B1B.6464 MHz 17.73 dBm nd@ down 2,045 MHZ
T1 1 817.4416 MHz -6.74 dBm nd8 26.00 dB T1 L £17.4775 MHz -7.61 dBm nd8 26,00 d8
T2 1 820.5225 MHz -7.16 dBm Q factor 265.7 T2 1 820.5225 MHz -7.83 dBm Q factor 268.9
L I 4 L [S JL 4 -
Spectrum vectrum
Ref Level 30.00 cbm  Offset 11,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 100 kHz
o Att a0de SWT ims @ VBW 300 kHz Mode Sweep o Att a0ds SWT ims @ VBW 300kkz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 16.17 dBm) 16.17 dBm)
. 818.06100 MHz 620.01900 MHZ,
20 - 20
- el na . 26.00 dB [ 26.00 dB
04 P Myl LERTSEY TN L N T " 4.985000000 MHZ, 104 e A [ 4.935000000 MHZ|
T Q factor 164.1 i 166.2]
od 0 d
10 df -10 o
204 - 204 A A "
Nt IA AT
| ‘j I bh A
™ Viipling o [uhf Ll W,
e
-40 di
50 df 50 d
-6 df -60 di
CF 819.0 MHz 1001 pts Span 10.0 MHz CF 819.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 818.061 MHz 16.17 dBm nd@ down 4.985 MHz M1 B20.019 MHz 16.17 dBm nd@ down 4,935 MHZ
T1 1 816.512 MHz -9.41 dBm nd8 26.00 dB T1 L £816.512 MHz -9.33 dBm nd8 26,00 d8
T2 1 821.498 MHz -10.27 d8m Q factor 164.1 T2 1 B21.448 MHz -9.88 dBm Q factor 166.2
L I 4 L [S JL 4 -

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2703-02B

LTE Band 26

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

o o
Ref Level 30.00 aBm  Offset 11.60 dB = RBW 300 kHz Ref Level 30.00 GBm  OFfset 11.60 0B = RBW 300 khz
o Att 0de SWT ims @ VBW 1MHz Mode Sweep o Att a0 de SWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 1P% Max [0 10k Mar
Gy 18.47 dbm| Gy 17.60 dbm
. o] e I oy s
B R At . ST FYTT S C— P -
- Pt it " B & 9.850000000 MHz o P el il aditel e '%z!kp pedackdhel, 9.890000000 MH]
] Q factor 83.5 Q factor \ 83.1
od { Y 0d v' 1
1 3 ) '
“10 4 \Jf'“ o ; 10 d J}”l mﬂm
) )
- optlf] £ . o i oy N -
L [ T A T o
2 T
30 g i
"y v
H A
-40 -40 de
50 -50 df
0d 60 d
CF 819.0 MHz 1001 pts Span 20.0 MHz CF 819.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
[ T 822,516 MHz 18.47 dBm nds down 9.85 MHz ML 521,997 MRz 17.50 dBm nds down 9,89 Mhz
TL 1 814.125 MHz ~4.84 dBm ndg 26.00 dB 1 L 814,025 MHz -4.50 dam ndd 26,00 d&
T2 1 823.975 MHz -11.24 dBm Q factor 83.5 T2 1 823,915 MHz -9.35 dam Q factor
L U J L L J

Low Channel / 15MHz /| QPSK

Low Channel / 15MHz / 16QAM

ctrum pectrum i
Ref Level 30.00 cbm  Offset 11,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 300 kHz
o Att a0de SWT ims @ VBW 1MHz Mode Sweep o Att a0de SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 16.78 dBm)| MI[1] 1628 dBm
" 827.1640 MHz s 815.6860 MHz
= . ko TEB 26.00 dB @ r ndg 26.00 dB
- oAttt Al L 14.505000000 MH2] e Attt o g e Y Ay 14.296000000 MH2
Q factor k 57.0| ,\ Q factor 57.1
a k o
-1 d 1t 10 di
"Mu‘
204 s 204 A b
AL ot . thw U Lyt Fyye oy
i A
-an 30 ,‘1"
N
rqnﬁy -40 dem
™ u\r‘rﬁu
50 df 50 d
-6 df -60 di
CF 821.5 MHz 1001 pts Span 40,0 MHz CF 821.5 MHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 827.164 MHz 16.78 dBm nd@ down 14.505 MHz M1 1 B15.686 MHz 16.28 dBm nd@ down 14,206 MHZ
T1 1 814.217 MHz -8.64 dBm nd8 26.00 dB T1 L B14.337 MHz -9.62 dBm nd8 26,00 d8
T2 1 828.723 MHz -12.52 dam Q factor 57.0 T2 1 B2B.633 MHz -11.55 dam Q factor 57.1
L I 4 L [S JL 4 -

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FG3D2703-02B

LTE Band 26

Middle Channel / 1.4MHz /| 64QAM

Middle Channel / 3MHz / 64QAM

o G
Ref Level 30.00 cbm  Offset 11,60 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 100 kHz
o Att 30dE SWT  1lims e VBW 100kHz Mede Sweep o Att a0ds SWT ims @ VBW 300kkz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 15.88 dBm)| MI[1] 17.22 dBbm
818.96080 MHz 1 819.70520 MHZ,
= Y ndB 26.00 dB @ o I PP A 26.00 dB
0u A AP e S S By 1.309100000 MHz o e R gt A Nt R VY, 3.009000000 MHz
I Q factor \ 625.6) | Q factor I‘K 272.4
04 / 04 i -
T g 4
10 d — 10 di f J‘L
= 7 l
20 d 20 d f -
S o e LT BN
Y A/ N N Nl L ARLTA, P
- o] v L]
| ~ s [ 0w
-40 d -40 de
50 df 50 d
60 d -60 di
CF 819.0 MHz 1001 pts Span 2.8 MHz CF 819.0 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 818.9608 MHz 15.88 dBm nd@ down 1.3091 MHz M1 819.7B52 MHz 17.22 dBm nd@ down 2,009 MHZ
T1 1 918.3399 MHz -9.68 dBm nd8 26.00 dB T1 L £17.5375 MHz -8.04 dBm nd8 26,00 d8
T2 1 816.649 MHz -10.11 d8m Q factor 625.6 T2 1 B820.5465 MHz -6.87 dBm Q factor 272.4
L I 4 L [S JL 4 -

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

trum = ectrum i
Ref Level 30.00 cbm  Offset 11,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 300 kHz
o Att a0de SWT 1ms @ VBW 300 kHz Mode Sweep o Att a0de SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 14.32 dBm) ™M1[1] 17.59 dBm)
817.91100 MHz M1 822.1970 MHz
20 20
) ndB 26.00 dB nde T 26.00 dB
. O [T !
104 LT | SN SNt TSy P 4.965000000 MHZ 04 B Ak i i o ik M, 0.830000000 MHZ]
I Q factor 164.7 Q factor i 83.6)
[ |
od 0 d 1 Y
o !
10 d of -10 di i i+
l ﬂﬂ f
204 ! 204 ) ‘V\I Al L, .
N = I N
il Pt A Al CLTA e T
S| y Il N T
L 7 i 3* i
i Ik
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 819.0 MHz 1001 pts Span 10.0 MHz CF 819.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 817.911 MHz 14,32 dam nd8 down 4.965 MHz ML L 22.197 MHz 17.59 dam nd8 down 9,83 WHZ
T1 1 816.473 MHz -10.53 dBm nd8 26.00 dB T1 L £14.105 MHz -6.62 dBm nd8 26,00 d8
T2 1 821.438 MHz -11.80 d8m Q factor 164.7 T2 1 B23.935 MHz -12.12 dém Q factor
L )i J ) e L JU J

Low Channel / 15MHz / 64QAM

trum =
.00 6B Offset 1160 db = RBW 300 khz
a0de SWT ims @ VBW 1MHz  Mode Sweep
SGL Count 100/100
(@ 17k Max
™M1[1] 15.26 dBm)
819.5520 MHz
= - ndB 26.00 dB)|
104 bAoA W Bt i, 14.535000000 MHz
[ Q factor 1 56.4)
o |
1
-1 d : 'Il[
0 b I LT
ml,].k-llf'ﬁ Ikkd I TP AR Aol
0 Lk
I
-40 dg i
ot
50 df
-6 df
CF 821.5 MHz 1001 pts Span 40,0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
M1 1 819.552 MHz 15.26 dBm nd@ down 14,535 MH2
T1 1 814.247 MHz -12.48 dbm nd8 26.00 dB
T2 1 828.783 MHz -10.36 dBm Q factor 56.4
L ] J ) -

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG3D2703-02B

LTE Band 26

Middle Channel / 1.4MHz / 256QAM

Middle Channel / 3MHz / 256QAM

J

J

[m] [ml
Ref Level 30.00 cbm  Offset 11,60 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 100 kHz
o Att 30dE SWT  1lims e VBW 100kHz Mede Sweep o Att swT 1ms @ VBW 300 kHz Mede Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 12.73 dbm)| MI[1] 14.56 dBm
818.87690 MHz 819.77920 MHZ,
= M1 nd 26.00 dB @ nda"}! 26.00 dB
10d A X BB 1.359400000 MHz 104 A A e, w-uw.ewh,mm 3.056900000 MHz
* = Q factor 602.4) b K Q factor 268.2
0db 0 der : 1
N T
10 d8 — -10 de
m =1 o v'1
20 dBm lag 20 dem —
L | Mo AL
Lo o ey DR
3 8oy T L
-40 dBm -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF 819.0 MHz 1001 pts Span 2.8 MHz CF 819.0 MHz 1001 pts Span 6.0 MHz
Marker Marker
ype | Ref | Tre ~value -value unction unction Resul ype | Ref | Tre -value -value unction unction Resul
T Ref | Tr K-val ¥-val Functi Function Result T Ref | Tr X-val ¥-val Functi Function Result
ML f 8188760 MHz 12.73 dam nd8 down 1.8504 MHz ML 19,7792 MHz 1456 dam nd8 down 3.0560 MHZ
T1 1 818.3315 MHz -13.17 dém nd8 26.00 dB T1 L £17.4775 MHz -10.61 dbm nd8 26,00 d8
T2 1 819.6909 MHz -13.54 dBm Q factor 602.4 T2 1 B820.5345 MHz -10.48 dBm Q factor 268.2
J (] ) W

Middle Channel / 5SMHz / 256QAM

Middle Channel / 10MHz / 256QAM

J

ctrum pectrum i
Ref Level 30.00 cbm  Offset 11,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 300 kHz
o Att a0de SWT 1ms @ VBW 300 kHz Mode Sweep o Att a0ds SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 12.49 dbm)| MI[1] 15.03 dBm
818.36100 MHz 820.6580 MHz
20 20
nd 26.00 dB 26.00 dB
10d A FeBWan 5.045000000 MHz 0d Mt AT . m,,l.,;-v,,Ew«ww,y,mx 9.910000000 MHz
L sl AR P TRy 162.2 : 7 Q factor \ 2.8
0db i 0 der £ H
-10 dam = 2 -10 dam: JI{
20 dBm ,f’ m"‘» 20 deém “J
Il Yyl . it b bytah
-30 dem — i TN A e -30 dan—’,M At
LY, At st
40 dBm L40 dem
50 dgm -50 dém
-6 dBm -60 dBm
CF 819.0 MHz 1001 pts Span 10.0 MHz CF 819.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 818.381 MHz 12.49 dam nd8 down 5.045 MHz ML B20.658 MHz 15.03 dam nd8 down 9.91 WHz
T1 1 816.473 MHz -13.44 dBm nd8 26.00 dB T1 L £14.145 MHz -12.14 dBm nd8 26,00 d8
T2 1 821.517 MHz -13.35 dém Q factor 162.2 T2 1 B24.055 MHz -8.89 dBm Q factor 8
L )i ] w0 ) ) wo

Low Channel / 15MHz / 256QAM

Spectrum

Ref Level 30.00 dém
lo Att 30 dB
SEGL Count 100/100

Offset 11,60 dB & RBW 300 kHz

SWT ims @ VBW 1MHz Mode Sweep

(@ 17k Max

20

MIL1] 3,63 dBm)|

5160 MHZ,

ndp M1 26.00 dB|

14.356000000 MHZ|

10d

0 e

Mol o

Y
RIS ety R gy A
= e »”t\

) adtor

10 dBm:

e

20 dBm

-30 dBm

LI T B

T
-and Ll

A
s

-50 dém

-60 dBm

CF B21.5 MHz

1001 pts Span 30.0 MHz

Marker

X-value 1 Y-value | Function | Function Result |

Type | Ref | Tre |
M1 1

835.516 MHz
814.277 MHz
828.

13.83 dBm nd@ down
-8.54 dBm nd8
-13.85 d8m Q factor

14,356 MHz
26.00 d8
57.5

J

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG3D2703-02B

Occupied Bandwidth

LTE Band 26 : 99%0BW(MHz)

Mode
BW 1.4MHz 3MHz SMHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Low CH - - - - - - - - 13.45 | 13.45 - -
Middle CH 1.09 1.10 2.73 2.72 4.48 4.49 9.01 9.05 - - - -
Mode LTE Band 26 : 99%OBW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Low CH - - - - - - - - 13.48 | 13.48 - -
Middle CH 1.09 1.09 2.73 2.73 4.49 4.48 9.05 9.07 - - - -
Page Number 1 A12-7 of 27
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG3D2703-02B

LTE Band 26

Middle Channel / 1.4MHz /| QPSK

Middle Channel / 1.4MHz / 16QAM

ctrum &3 pectrum &3
Ref Level 30.00 cbm  Offset 11,60 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11.60 b = RBW 30 khz
o Att 30dE SWT  1lims e VBW 100kHz Mede Sweep o Att 30dé SWT  1im:s e VBW 100kHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 17.51 dBm) ™M1[1] 60 dBm
- 818.95800 MHz - 818.54410 MHZ,
Ocr: By 1099300699 MHz Occ B 1.102007902 MHz,
RN ILL PV A AT s e
10d 1 104 .
od i i 0 d ‘ \
\ /
\ J Y
10 - 10 di y
N oL n
204 - 20d - v
7 ¥ TN A
. NS LA N -
AR A 7Y ]
-40 ds
50 df 50 d
60 d -60 di
CF 819.0 MHz 1001 pts Span 2.8 MHz CF 819.0 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 818,958 MHz 17.51 dam ML B1B.5441 MHz 15.68 dam
T1 1 918.44895 MHz 7.90 dBm Oce Bw 1.099300699 MHz T1 L 818.45455 MHz 8.20 dBm Oce Bw 1.102097902 MHz
T2 1 819.54825 MHz 9.62 dam T2 1 819.55664 MHz 7.14 dam
L JL J L JL J e
ctrum = rectrum =
Ref Level 30.00 cbm  Offset 11,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 100 kHz
o Att a0de SWT 1ms @ VBW 300 kHz Mode Sweep o Att a0ds SWT ims @ VBW 300kkz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 19.16 dBm) 17.95 dBm)
- 70 MHZ| - £19.19190 MHZ,
T BYNIEEN SO PRSI T 2.733266733 MHz ST TR 2.727272727 MHZ
10 i t 10 T \
IF] /
o d 0 di
7 | }
-tod 7 " Z10d 4\
20 d ! ‘M‘“"'mm, ( 20 d ] L1198 ;"AL I
) R
N b |
Ml el ™ CRLT) J\ M\
i 7208
40 df -40 di
50 df 50 d
60 d -60 di
CF 819.0 MHz 1001 pts Span 6.0 MHz CF 819.0 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 819.3357 MHz 19.16 dam ML 19,1210 MHz 17.95 dam
T1 1 917.53337 MHz 10.68 dBm Oce Bw 2.733266733 MHz T1 L 817.63936 MHz 11.05 dBm Oce Bw 2.727272727 MHz
T2 1 820.36663 MHz 12.46 dam T2 1 820.36663 MHz 11.01 dam
L ] J - \ JU J ) v

Middle Channel / 5SMHz /| QPSK

Middle Channel /

5MHz / 16QAM

ectrum -
Ref Level 30.00 GBm  Offset 11,60 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 11.60 db @ RBW 100 khz
o att a0de SWT 1ms @ VBW 300 kHz  Mode Sweep o att 30de SWT 1ms @ VBW 300 kkz  Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 16.68 dBm) ™M1[1] 15.26 dBm)
- " 819.57900 MHz - 94100 MHz
) . N ¥ 0cc By 4.485514486 MHz - 1 Occ B 4.495504496 MHz
e P A P i it AR A e MY e ern A s e g g
! ! 1
| 1 ; |
o , 'q 0s ] 3
[ 1 o r la
10 df T T -10 " r
al (3 | Yy
A W . ‘ .
%‘rv W vl . IW#L,\ I ol Py N
30 oAt LY PR St W g ]
i, VY A
A
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 819.0 MHz 1001 pts Span 10.0 MHz CF 819.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 819,578 MHz 16.68 dam ML B17.941 MHz 15.26 dam
T1 1 816.76224 MHz 11.91 dBm Oce Bw 4,485514456 MHz T1 L 816.76224 MHz 10.22 dBm Oce Bw 4,495504496 MHz
T2 1 821.24775 MHz 12.37 dam T2 1 821.25774 MHz 10.12 dam
L I 4 L [S JL -

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A12-8 of 27




ssanranas. FCC RADIO TEST REPORT

Report No. : FG3D2703-02B

LTE Band 26

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

[m] [ml
Ref Level 30.00 cbm  Offset 11,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 300 kHz
o Att a0de SWT ims @ VBW 1MHz Mode Sweep o Att a0de SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
[ZETENN 19.75 dBm) ™M1[1] 17.02 dBm)
- _ B 821.7770 MHz - 1 819.9590 MHz
[T PRI TR M L ¥ 9.010989011 MHz JETR RTINS R B T 050949051 MHz
10 di £ T 10 d 7
/ !
v | | o
I iy
e il i o T
I J
o L L bt . s f'}“f'llwwlw‘ N
M’J J‘f‘l”‘ I L{\ A M I L3,
= -0 g
A
ry A
La0 di =40 di
50 df 50 d
-6 df -60 di
CF 819.0 MHz 1001 pts Span 20.0 MHz CF 819.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 821.777 MHz 19,75 dam ML 10,959 MHz 17.82 dam
T1 1 814.5045 MHz 15.04 dBm Oce Bw 9.010985011 MHz T1 L £14,4845 MHz 11.44 dBm Oce Bw 9.050949051 MHz
T2 1 823.51585 MHz 11.79 dam T2 1 823.5355 MHz 10.06 dam
L I 4 L [S JL 4 -

Low Channel / 15MHz /| QPSK

Low Channel / 15MHz / 16QAM

trum = ectrum i
Ref Level 30.00 cbm  Offset 11,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 300 kHz
o Att a0de SWT ims @ VBW 1MHz Mode Sweep o Att a0ds SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 17.48 dBm) 16.07 dBm)
o —— I S
[T (L SV (SN DN S [P v e SN Somhe LEPY T P A 3.45654345
10 d r 10 di
[ [
d / P
a o
! i
-tod -10d }
o [
o ; | . i I
).“,M““ L) T AT RLALTL PUTRT
a0 2 a0 i
VM ¢
-40 d 40 dg P
Al "
50 d 50 d
-6 df -60 di
CF 821.5 MHz 1001 pts Span 40,0 MHz CF 821.5 MHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 817.154 NMHz 17.48 dam ML L 22,429 MHz 16.87 dam
T1 1 814.7867 MHz 12.20 dBm Oce Bw 13.456543457 MHz T1 L £14,7867 MHz 11.09 dBm Oce Bw 13.456543457 MHz
T2 1 828.2433 MHz 10.82 dem T2 1 828.2433 MHz 11.37 dam
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